FCC ID: HDC1287567G1
IntEFtEk | C: 2250A-1287567G1

EMC TEST REPORT for Intentional Radiator (Wi-Fi Function)
No. 140800095SHA-001

Applicant : Adtran, Inc.

901 Explorer Boulevard, Huntsville, Alabama, USA
Manufacturer . Adtran, Inc.

901 Explorer Boulevard, Huntsville, Alabama, USA
Equipment : GPON ONT
Type/Model : TOTAL ACCESS 334RG

Trade Name ADIRAN

SUMMARY
The equipment complies with the requirements agogrb the following standard(s):

47CFR Part 15 (2013): Radio Frequency Devices
ANS| C63.4 (2009): American National Standard for Methods of Measumme
of Radio-Noise Emissions from Low-Voltage Electtiaad Electronic

Equipment in the Range of 9 kHz to 40 GHz

RSS-210 I ssue 8 (December 2010): Low-power Licence-exempt Radiocommunication
Devices (All Frequency Bands): Category | EQuipment

RSS-Gen Issue 3 (December 2010): General Requirements and Information for the
Certification of Radiocommunication Equipment

Date of issue: Aug 18, 2014

Prepared by: eviewed by
Wakeyou WangHRroject Engineer) Daniel Zh iewer)
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FCC ID: HDC1287567G1
Intertek |C: 2250A-1287567G1
Description of Test Facility

Name: Intertek Testing Services Limited Shanghai
Address: Building 86, No. 1198 Qinzhou Rd., No&hanghai 200233, P.R. China

FCC Registration Number: 236597
IC Assigned Code: 2042B-1

Name of contact: Jonny Jing
Tel: +86 21 61278271
Fax: +86 21 54262353

Subcontractor:

DIName: Quietek (Suzhou) Testing Laboratory
Address: No0.99 Hongye Rd., Suzhou IndusR&ak Loufeng Hi-Tech Development
Zone., SuZhou, China
Tel: +86-512-6251-5088
Fax: +86-512-6251-5098
FCC Registration Number: 800392
IC Assigned Code: 4075B-2
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Intertek

1. General Information

1.1 Applicant Information

Applicant:

Name of contact:
Tel:
Fax:

Manufacturer:

Sample received date
Sample Identification No

Date of test

1.2 Identification of the EUT

Equipment:
Type/model:
FCC ID:

IC:

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Adtran, Inc.

901 Explorer Boulevard, Huntsville, Alabama, USA
f Whitmire

256-963-8000

256-963-8250

Adtran, Inc.
901 Explorer Boulevard, Huntsville, Alabama, USA

N&y.2013
*0131122-23160

Nov. 22, 2013~ Dec. 13, 2013

GPON ONT

TOTAL ACCESS 334RG
HDC1287567G1

2250A-1287567G1
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Intertek

1.3 Technical specification

Frequency Range:
Modulation:

Gain of Antenna:
Rating:

Description of EUT:

Channel Description:

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

242262MHz, 2422 - 2452MHz

BBSK @1Mbps
DQPSK@2Mbp
CCK@5.5/11Mbps
BPSK@6/9 Mbps
QPSK@12/18Mbps
16-QAM@24Mbps
64-QAM@48/54Mbps and above

FixBipole antenna, 2.0dBi max, 2T2R MIMO
DC 12V, 2A powered by AC/DC adapter:

Manufactory : | DVE

M/N . | DSA-24PFE-15 FUS 120200

| nput : | AC 100-240V~, 50/60Hz, 0.8A
Output - | DC 12V, 2A

The EWSTWi-Fi device supporting 802.11b/g/n20/n40
modes.

Therial spacing is 5SMHz.
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FCC ID: HDC1287567G1
Intertek IC: 2250A-1287567G1

1.4 Mode of operation during thetest / Test peripheralsused

While testing transmitting mode of EUT, the intdrmedulation and continuously
transmission was applied.

The lowest, middle and highest channel were testa@presentatives.
For 802.11b/g/n HT20 ----- lowest, 2412MHz, middle, 2437MHz, highest, 2462MHz.
For 802.11n HT40 ----- lowest, 2422MHz, middle, 2437MHz; highest, 2452MHz

Test Peripherals:
PC: HP ProBook 6450b

Power setting by Software offered by the applicant:

L 56 53
802.11b M 54 54
H 49 54
L 63 63
802.119g M 63 63
H 62 62
L 63 63 56
802.11n HT20 M 63 63 56
H 61 61 56
L 63 63 56
802.11n HT40 M 63 63 56
H 59 61 56
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Intertek

2. Test Specification

2.1 Instrument list

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Power meter

2.2 Test Standard

47CFR Part 15 (2013)
ANSI C63.4 (2009)
RSS-210 Issue 8 (December 2010)

RSS-Gen Issue 3 (December 2010)

Page 7 of 85

Equipment Type Manu. Internall Due date
no.

Test Receiver ESCS 30 R&S EC 2107 2014-10-20
Test Receiver ESIB 26 R&S EC 3045 2014-10:-19
A.M.N. ESH2-75 R&S EC 3119 2015-1-8
A.M.N. ENV 216 R&S EC 3393 2014-8-8
A.M.N. ENV 216 R&S EC 3394 2014-8-8
A.M.N. ENV4200 R&S EC3558 2014-8-8

Ultra-broadband HL 562 R&S EC 3046-1 2014-5-14
antenna
Bilog Antenna CBL 6112D TESEQ EC 4206 2015-4-P7
Horn antenna HF 906 R&S EC 3040  2015-4-P7
Horn antenna 3117 ETS EC 4792-2014-4-16
Horn antenna HAP18-26W EC 4792-32014-4-9
Pre-amplifier Pre-amp 18 R&S EC 3220 2014-411
Pre-amplifier Tpa0118-40 R&S EC 4792-2014-4-11
Semi-anechoic - Albatross project EC 3048 2014-5-11
chamber
Fully-anechoic - Albatross project EC 3047 2014-5-11
chamber
High Pass Filter WHKX 1.0/15G- Wainwright EC4297-1 2015-1-7
10SS
High Pass Filter WHKX 2.8/18G- Wainwright EC4297-2 2015-1-7
12SS
High Pass Filter| WHKX 7.0/1.8G+ Wainwright EC4297-3 2015-1-7
8SS
Band Reject Filte WRCGV Wainwright EC4297-4) 2015-1-7
2400/2483-
2390/2493-
35/10SS
Power sensor /| N1911A/N1921A Agilent EC4318| 2014-04-11



FCC ID: HDC1287567G1
IntEFtEk | C: 2250A-1287567G1

2.3 Test Summary

Thisreport appliesto tested sample only. Thisreport shall not be reproduced in part
without written approval of Intertek Testing Service Shanghai Limited.

TEST ITEM FCC REFERANCH IC REFEREGHK RESULT

Minimum 6dB Bandwidth 15.247(a)(2) RSS-210 Issue 8 Pass
Annex 8

Maximum peak output power 15.247(b) RSS-210 Issue 8 Pass
Annex 8

Power spectrum density 15.247(e) RSS-210 Issue 8 Pass
Annex 8

Radiated emission 15.205 & 15.209 RSS-210 Issye 8 Pass
Clause 2

Emission outside the 15.247(d) RSS-210 Issue 8 Pass

frequency band Annex 8

Power line conducted emission 15.207 RSS-Gen Issue 3 Pass

Clause 7.2.4
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FCC ID: HDC1287567G1
IntEFtEk | C: 2250A-1287567G1

2.4 Datarate VS power
The daterate with highest power level for each mode was chosen to perform test.
Data Rate AV Power
Mode CH
(Mbps) (dBm)
1 M 22.45
2 M 22.08
802.11b
55 M 21.44
11 M 21.12
6 M 21.37
9 M 21.33
12 M 21.27
18 M 21.25
802.11g
24 M 21.19
36 M 21.17
48 M 21.13
54 M 21.01
MCS8 M 20.96
MCS9 M 20.94
MCS10 M 20.76
MCS11 M 20.41
802.11n HT20
MCS12 M 20.35
MCS13 M 20.30
MCS14 M 20.27
MCS15 M 20.11
MCS8 M 20.96
MCS9 M 20.87
MCS10 M 20.63
MCS11 M 20.30
802.11n HT40
MCS12 M 20.21
MCS13 M 20.35
MCS14 M 20.09
MCS15 M 19.98
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FCC ID: HDC1287567G1
Intertek | C: 2250A-1287567G1
3. Minimum 6dB Bandwidth

Test result: PASS
3.1 Limit
For systems using digital modulation techniques ey operate in the 902 - 928 MHz,

2400 - 2483.5 MHz and 5725 - 5850 MHz bands, thamrmim 6 dB bandwidth shall be at
least 500 kHz.

3.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

3.3 Test Procedure and test setup
The minimum 6dB bandwidth per FGT5.247(a)(2) is measured using the Spectrum

Analyzer according to DTS test procedure of “KDB6%8 D01 DTS Meas Guidance
v03r01” for compliance to FCC 47CFR 15.247 requiets.
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

3.4 Test Protocol

Temperature : 2y
Relative Humidity : 55%
Bandwidth
Limit
Mode CH (MH2)
(MH2)
Chain A Chain B
L 10.12 10.11
802.11b M 10.11 10.11 =0.5
H 10.08 10.11
Chain A, Channel L
45 Agilent T |Freq/Channel

Ch Freq 2.412 GHz Trig Free ngg‘g;@r@g e

Occupied Bandwicth

Center 2.412000000 GHz Start Freq
238700008 GHz

#Atten 1B

Stop Freq
2 AZ7ABARE GHz

Pu.u‘nl-l“* '\I Pl 1 #

ST MR

CF Step
s C.O0Ba6aae MHz
Auto fan

Freq Offset
000000000 Hz

. . - Signal Track
Occupied Bandwidth Occ BN 7 Pur On 0ff

15.3153 MHz % dB

Transmit Fre¢q Error 1
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain A, Channel M
% Agilent T |Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43700000 GHz

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
241208088 GHz

#Htten 30 dBE
- i s Stop Freq
P Y antil s Y < 2.46200000 GHz
N

s | st CF Step
A | W Ty . .0ubpease MHz
sl Cluto Man
Freq Offset
B.EREAEAEE Hz
; = . - — Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

15.2251 MHz % dB

Transmit Freq Error
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Chain A, Channel H
% Agilent T |Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AG2RARGR GHz

Occupied Bandwidth R

Center 2.462000000 GHz Start Freq
2.43700008 GHz

#Atten 30 dB Stop Freq
2.43700088 GHz

CF Step
C.ognea068 MHz
RAuto fan

_k ’_w_.,.u.ull rﬂu.\.p..“, o

J‘Q- 1'| l]'l II| ||l %
¥

Freq Offset
P.O6000008 Hz

#UBH

) = ) Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

14.7861 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2805 Agilent Technologies
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain B, Channel L
# Agilent T |Freg/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free 5 41206000 GHz

Occupied Bandwidth I
Center 2.412000000 GHz Start Freq
2. 3870BA0E GHz

#Htten 30 dB
- " Stop Freq
A

ﬁjh,u,. I Il'ﬁo"m 2 4370000 GHz
N CF Step
b e 50000606 MHz
Auto Man
Freq Offset
B.ARBAGARE Hz
. = . — - — Signal Track
Occupied Bandwidth Occ BH 7 PWr On 0ff

15.1242 MHz % db

Transmit Freq Error
% JB Bandwidth

Copyright 2000-2005 Agilent Technologies

Chain B, Channel M
% Agilent T |Freg/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 2 437000P8 GH=

Occupied Bandwidth R

Center 2.437000000 GHz Start Freq
2.41200008 GHz

Stop Freq
2 AG2ABARE GHz

CF Step
06000006 MHz
e | Auto Man

Freq Offset
000000000 Hz

- - - — Signal Track
Occupied Bandwidth Occ BN 7 Pur On 0ff

15.3689 MH % dB

Transmit Fre¢q Error
% dB Bandwidth 16,14

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain B, Channel H
3 Agilent T |Freg/Channel

Ch Freq 2.462 GHz Trig Free zggg‘@t@%g i

Occupied Bandwidth

Center 2.462000000 GHz Start Freq
2.43700000 GHz

Stop Freq
24878060 GHz

CF Step
S.0p086a68 MHz
Auto Man

Freq Offset
B.EREAEAEE Hz

k

; . - Signal Track
Occupied Bandwidth Occ BH % Pur 00 7 | 0if

15.3518 MHz

Transmit Freq Error * k
% JB Bandwuidth g z

Copyright 2000-2005 Agilent Technologies

Bandwidth
Limit
M ode CH (MHz)

(MH2)

Chain A ChainB

L 16.58 16.54
802.119g M 16.54 16.55 =0.5

H 16.50 16.56
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain A, Channel L
% Agilent T |Freq/Channel

Center Freq

Ch Freq 2.417 GH=z Trig Free 5 41206000 GHz
Occupied Bandwidth I
Center 2.412000000 GHz Start Freq
238700068 GHz
Stop Freq
2.437BAR6A GHz
CF Step
5.00ARBAGA MHz
Auto Man
Freq Offset
B.EREAEAEE Hz
; . - — Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

18.5205 HHz % dB

Transmit Freq Error
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Chain A, Channel M
% Agilent T |Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 2 43700A60 GH=

Occupied Bandwidth R

Center 2.437000000 GHz Start Freq
2.41200009 GHz

Stop Freq
246200068 GHz

CF Step
C.ognea068 MHz
RAuto fan

Freq Offset
P.O6000008 Hz

. . - Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

21. @?14 MHZ % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2805 Agilent Technologies
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain A, Channel H
# Agilent T |Freg/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 5 46206000 Gz

Occupied Bandwidth I
Center 2.462000000 GHz Start Freq
2 AZ7ABARE GHz

#Htten 30 dB
- Stop Freq
Ly proe et o 248700008 GHz
-

PN L iddal L CF Step
50000606 MHz
Auto Man
Freq Offset
B.ARBAGARE Hz
. = . E— — Signal Track
Occupied Bandwidth On 0ff

22.4726 % db

Transmit Freq Error
% JB Bandwidth

Copyright 2000-2005 Agilent Technologies

Chain B, Channel L
% Agilent T |Freq/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free 2 41200R60 GH=

Occupied Bandwidth R

Center 2.412000000 GHz Start Freq
2.38700008 GHz

#Atten 30 dB

Stop Freq
_)ér-mﬂwv#wrm].rwmwm & 243?@@@@@ GHZ

CF Step
| D.Ae066008 MHz
RAuto fan

Freq Offset
P.O6000008 Hz

#UBH

) = ) Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

17.5727 MHz % dB

Transmit Freq Error  181.696 kHz
% dB Bandwidth 5.547 MHz

Copyright 2000-2805 Agilent Technologies
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Intertek

& Agilent

Chain B, Channel M

FCC ID: HDC1287567G1
IC: 2250A-1287567G1

T |Freg/Channel

Ch Freq
Occupied Bandwidth

2.437 GHz

Center Freq

Trig Free| 5 13700000 Glz

Start Freq

Center 2.437000000 GHz
2.41206000 GHz

#Htten 30 dB

Pyt St | e o e iy
> gl R

-

et pputingedleet™s

an.w-\ "’

Stop Freq
2 AG2RAAGE GHz

CF Step
o= D.BBREEEEE MHz
Auto Man

Freq Offset
B.ARBAGARE Hz

Occupied Bandwidth Occ BH % Pwr
H= X dB

17.4385 M

Transmit Freq Error 5 kHz
% dB Bandwidth MHz

Signal Track
On 0

Chain B, Channel H
2 Agilent

Copyright 2000-2005 Agilent Technologies

T |Freq/Channel

Ch Freq 2.46Z2 GHz

Occupied Bandwidth

Center Freq

Trig Free| - 1co00000 GHz

StartFreq

Center 2.462000000 GHz
2.43700008 GHz

#Atten 30 dB

m‘#rm-1 Ii_l-'u.*ﬂp‘n'\'ﬁ"rﬂhm‘
¥

79

-

#UBH

Stop Freq
243700068 GHz

CF Step
| CLBpnaaane MHz
RAuto fan

Freq Offset
P.O6000008 Hz

Occupied Bandwidth Occ BH % Pwr

17.4983 MHz % dB

Transmit Fregq Error  135.961 kHz
% dB Bandwidth 5.556 MHz

Signal Track
Un 0tf

Page 17 of 85
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Intertek

Bandwidth
Limit
M ode CH (MH2)
(MH2)
Chain A Chain B
L 17.81 17.82
802.11n HT20 M 17.80 17.84 =0.5
H 17.82 17.83
Chain A, Channel L
H5 Agilent T |Freg/Channel

Ch Freq 2.412 GHz Trlg Free zgfg‘@t@%%g i

Occupied Bandwidth _-
Center 2.412000000 GHz Start Freq

238700088 GHz

Stop Freq
> '..,,“-uu.a-'-.'pm;.-lllwn'k-iﬂi-'wp\\'I I 2 . 4 3 ? @ E'j @ @ E'j G H z

'." ..Q
vw-«\h-‘.rm..“w ""'"““'*-"-r-'.'q-, c F s t e p

G.00R08BEE MHz
Auto Man

Freq Offset
B.ARBAGARE Hz

. . - — Signal Track
Occupied Bandwidth Occ BH 7 PWr On 0ff

19.9313 MHz % db

Transmit Freq Error
% JB Bandwidth

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain A, Channel M
# Agilent T |Freg/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43706000 GHz

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
241208808 GHz

#Htten SE
- Stop Freq
5 b et o 246208000 GHz
L '\' g’ oyt

ﬁ‘ e QM- m-Hnrﬂ'w‘-'l'lwm,h%‘—_wwr CF step
50000606 MHz
Auto Man
Freq Offset
B.ARBAGARE Hz
. = . E— — Signal Track
Occupied Bandwidth On 0ff

22.6373 % db

Transmit Freq Error 5
% JB Bandwidth -

Copyright 2000-2005 Agilent Technologies

Chain A, Channel H
% Agilent T |Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AG2RARGR GHz

Occupied Bandwidth R

Center 2.462000000 GHz Start Freq
2.43700008 GHz

#Atten 30 dB
Stop Freq
= Jp.ﬂ'ﬂ}'ﬂ%“‘-‘f"lwﬂ-‘tﬁ\ﬂmwmﬂnql e 2 ) 4 8 ?‘ @ @ E.] @ @ G H z

Mty
b Qw.wmm-:.-wmm..,,,.,.r. t F S t .

S.A0ARA068 MHz
RAuto fan

Freq Offset
P.O6000008 Hz

) = ) — Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

22.6069 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2805 Agilent Technologies
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain B, Channel L
s Agilent T |Freq/Channel

Center Freq

Ch Freq 2.417 GH=z Trig Free 5 41200000 GHz

Occupied Bandwidth I
Center 2.412000000 GHz Start Freq
2.35870AREA GHz

#Atten 30 dB

i Stop Freq
N ot At Memanta e 243700000 GHz
s 2T PTRO o CF Step
Maae|  5.00000000 MHz
Auto Man
Freq Offset

B.00008088 Hz

; . - Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

18.5309 MHz % dB

Transmit Freq Error
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Chain B, Channel M
% Agilent T |Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Fres 5 43700006 GHz

Occupied Bandwidth R
Center 2.437000000 GHz Start Freq
241200088 GHz

#Atten 30 dB
" Stop Freq
P e e 246200068 GHz
]
e Ty

w\,,r-p.m."‘-"‘* B CF Step
e L - 0000000 b=
) Huto an
Freq Offset
B.EAABAAGE Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur 90 7 |l 0ff

18.4853 MH % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2805 Agilent Technologies
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% Agilent

Ch Freq
Occupied Bandwidth

Center 2.462000000 GHz

#Atten

MN,‘MH
bt
T

k

2.462 GHz

;
.;..,wnﬂ“*“‘"h

= ¢w~r~#—mw.uwm-w—r--n~b .

g, CF Step

Sweep !

Chain B, Channel H

Trig Free| 5 16500000 Ghz

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

T |Freg/Channel

Center Freq

Start Freq
2 AZ7ABARE GHz

Stop Freq
2 A870AA0E GHz

et 5.000AE008 MHz
Auto Man

Freq Offset
B.ARBAGARE Hz

Transmit Freq Error
% JB Bandwidth

Occupied Bandwidth
18.2612 MHz

Occ BH £ Pwr

% ¢dB

Signal Track
On 0

Copyright 2000-2005 Agilent Technologies

Bandwidth
Limit
Mode CH (MH2)

(MH2)

Chain A ChainB

L 36.46 36.45
802.11n HT40 M 36.44 36.45 =0.5

H 36.44 36.41
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Intertek

% Agilent

Chain A, Channel L

FCC ID: HDC1287567G1
IC: 2250A-1287567G1

T |Freg/Channel

Ch Freq
Occupied Bandwidth

2.422 GHz

Center 2.422000000 GHz

Center Freq

Trig Free| 5 15500000 Ghz

Start Freq
237 7ABARE GHz

Stop Freq
2 AG7RAARE GHz

CF Step
9.00008088 MHz
Auto Man

Freq Offset
B.ARBAGARE Hz

Occupied Bandwidth Occ BH % Pwr
42.1978 MHz % dB

Transmit Freq Error
% JB Bandwidth

Signal Track
On 0

Copyright 2000-2005 Agilent Technologies

Chain A, Channel M
= Agilent

T |Freg/Channel

Ch Freq
Occupied Bandwicth

2.437 GHz

Center Freq

Trig Free| 5 12700000 GHz

1
Center 2.437000000 GHz

StartFreq
239200008 GHz

Stop Freq
248208006 GHz

CF Step
.00008008 MHz
Auto fan

Freq Offset
000000000 Hz

Occupied Bandwidth Occ BH % Pwr
45.0764 MHz % dB

Transmit Freq Error 4 Hz
% dB Bandwidth 1

Signal Track
On 0tf

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Chain A, Channel H
s Agilent T |Freq/Channel

Ch Freq 2.452 GHz Trig Free 25?;@%%%5 i

Occupied Bandwidth I

Center 2.452000000 GHz Start Freq
2.48700000 GHz

Stop Freq
249780060 GHz

CF Step
9.08080088 MHz
Auto Man

Freq Offset
B.EREAEAEE Hz

; . - Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

37.3669 MHz % dB

Transmit Freq Error G
% JB Bandwuidth

Copyright 2000-2005 Agilent Technologies

Chain B, Channel L

% Agilent T |Freq/Channel
Ch Freq 2.422 GHz Trig Fres | ,Gomier fred

Occupied Bandwidth R
Center 2.422000000 GHz Start Freq
23770060 GHz

1 38 dB

Stop Freq
246780008 GHz
MI %WM CF Step
r 960060060 MHz
) RAuto fan
Freq Offset

0000000080 Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pur 90 7 |l 0ff

36.4806 MHz % dB

Transmit Freq Error kHz
% dB Bandwidth ;

Copyright 2000-2805 Agilent Technologies
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Intertek

Chain B, Channel M

% Agilent

FCC ID: HDC1287567G1
IC: 2250A-1287567G1

T |Freq/Channel

Ch Freq
Occupied Bandwidth

2.437 GHz

Center 2.437000000 GHz

Trig Free

Center Freq
243700060 GHz

Start Freq
239208088 GHz

Stop Freq
248200088 GHz

CF Step
9.08080088 MHz
Auto Man

Freq Offset
B.EREAEAEE Hz

Occupied Bandwidth
36.4490 MH

Transmit Freq Error
% JB Bandwuidth

Occ BH % Pur
% dB

Signal Track
{n 0

= Agilent

Chain B, Channel H

Copyright 2000-2005 Agilent Technologies

T |Freg/Channel

Ch Freq
Occupied Bandwicth

2.452 GHz

Center 2.452000000 GHz

Trig Free

Center Freq
245206808 GHz

StartFreq
2 A87BRA00 GHz

Stop Freq
24970806 GHz

Freq Offset
000000000 Hz

Occupied Bandwidth
36.4133 MH

Transmit Fre¢q Error
% dB Bandwidth

Occ BH % Pwr
% dB

Signal Track
On 0tf

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IntEFtEk | C: 2250A-1287567G1

4. Maximum peak output power

Test result: Pass

4.1 Test limit

[] For frequency hopping systems operating in théd22483.5 MHz band employing at
least 75 non-overlapping hopping channels, anfitedjlency hopping systems in the 5725-
5850 MHz band: 1 watt

[_] For all other frequency hopping systems in the022883.5 MHz band: 0.125 watts
<] For systems using digital modulation in the 908-88Hz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

If the transmitting antenna of directional gainajex than 6dBi is used, the power shall be
reduced by the amount in dB that the directional gathe antenna exceeds 6dBi.

4.2 Test Configuration

Power Meter

RF input

&

EUT

™

Antenna connector

4.3 Test procedure and test setup

The EUT was tested according to DTS test procediufi€DB558074 DO1 DTS Meas
Guidance v03r01” for compliance to FCC 47CFR 15.&%uirements (clause 9.1.3).

Page 25 of 85



FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Intertek

4.4 Test protocol
Temperature 1 2%C
Relative Humidity : 55 %

Conducted Power Limit
Mode CH (dBm) (dBm)
Chain A ChainB
L 24.62 23.14
<30
802.11b M 24.43 23.45
H 23.07 23.29
Conducted Power
Limit
Mode CH (dBm)
(dBm)
Chain A Chain B
L 26.18 25.10
802.119g M 26.23 25.13 <30
H 25.97 24.98

Page 26 of 85




Intertek

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Conducted Power Limit
Mode CH (dBm) (dBm)
Chain A Chain B
L 26.04 25.04
802.11n HT20 <30
M 26.18 25.08
(single Chain)
H 25.81 24.99
Conducted Power Limit
Mode CH (dBm) (dBm)
Chain A Chain B
L 26.05 25.06
802.11n HT40 <30
M 26.09 24.98
(single Chain)
H 25.78 23.55
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FCC ID: HDC1287567G1
IntEFtEk | C: 2250A-1287567G1

Total Power Limit
Mode CH (dBm) (dBm)
ChainA +B
L 27.51
802.11n HT20 <30
M 27.61
(Dual Chain)
H 27.57
Total Power Limit
Mode CH (dBm) (dBm)
ChainA +B
L 27.38
802.11n HT40 <30
M 27.49
(Dual Chain)
H 27.46
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FCC ID: HDC1287567G1
Intertek |C: 2250A-1287567G1
5. Power spectrum density

Test result: Pass
5.1 Test limit
For digitally modulated systems, the power specteaisity conducted from the intentional

radiator to the antenna shall not be greater tld@n8in any 3 kHz band during any time
interval of continuous transmission.

5.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

5.3 Test procedure and test setup
The power output per FC§15.247(e) was tested according to DTS test proeeaiur

“KDB558074 D01 DTS Meas Guidance v03r01” (clause)l@or compliance to FCC
47CFR 15.247 requirements.
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FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

5.4 Test Protocol
Temperature : 25C
Relative Humidity: 55 %

Spectrum Density Limit
Mode CH (dBm/3kH2) (dBm/3kHz)
Chain A Chain B
L -1.50 -8.58
<8.00
802.11b M -5.92 -8.11
H -6.24 -8.46
Chain A, Channel L
s Agilent 89:26:88 Dec 11, 2013 T § Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

E
Marker Hkr > CFE:
E

2.409970000 GHz
-1.59 dBm
iz More
1 of 2

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek

Chain A, Channel M

_ | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker E
2.437970000 GH=z ”kr%cﬁ
More

#UBH 18 kHz Lot 2

m_;PeakSearch

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

|
2 453370000 GHz e

More
1of?

#\/BH 18 kHz
Copyright 20008-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain B, Channel L

4 Agilent 91:33:37 Dec 11, 2613 T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker E
2.412700000 GH=z Hkr > CFE
More

#UBH 18 kHz Lot 2

m_;PeakSearch

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

|
2 437700000 GHz i

More
1 of?2

#\/BH 18 kHz
Copyright 20008-2005 Agilent Technologies
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FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Intertek
Chain B, Channel H

3% Agilent 61:35:39 Dec 11, 2613 T | Peak Search

Atten 28 dB B Next Peak

Next Pk Right

Hext Pk Left

Min Search

Pk-Pk Search

E

Marker f
2 462700000 GHz il
More

1 of 2

Spectrum Density Limit

Mode CH (dBm/3kH2) (dBm/3kHz)

Chain A ChainB

L -7.33 -8.25

<8.00
802.119g M -6.89 -8.39
H -6.29 -8.36
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek

Chain A, Channel L

4 Agilent 87:53:29 Dec 11, 2613 T | Peak Search
Atten 20 dB l Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
Mkr 5 CF
2.409740000 GHz |
More
1 of 2

Chain A, Channel M
22 Agilent B3:56:34 Dec 11, 2813 T | Peak Search
Next Peak
Next Pk Right
i

|1.,.yh.f;ﬁg1.“ﬂr'.’\f»‘f”q"wi‘n"i'll'¢'nw.ﬁ.l1| ARV '|"'“~fl.'*J"ﬂ"fW'!'"M’u"|| Next Pk Left

}
Mﬂ"‘%’ﬁ’h Min Search

Pk-Pk Search
Marker f
2 433540000 GHz i
-6.89 dBm Tl
= . i
5 BH WBH 10 kHz ts) L

-Cupyright 2000-2005 Agilent Technologies
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Intertek
Chain A, Channel H

i Agilent 88:59:15 Dec 11, 2613

Atten 20 dB

|‘.,|'.,|\,|’LI'\’1|"H"|’ '."ﬂ‘(“fﬂﬁ"h‘-f i ‘l.lwhl".ﬂuf't"'f '.l'!"UWWI'"J.'ﬁ'U'r l\"'llllﬂ‘-.W\‘l'Nﬁ.ﬂl
§

Marker
2.458540000 GHz

l
*uW'f it ".“u‘.“ﬁ."ﬁ PN ! f‘ﬂWL'* YRR n
!

Marker
2 407580000 GHz

5 #\/BH 18 kHz
;Cupyrlght 2000-2005 Agilent Technologies
Page 35 of 85
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

| Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

E
|

Mkr 5 CF

T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

|

Mkr > CFE:




FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain B, Channel M

3 Agilent 01:39:86 Dec 11, 2013 T | Peak Search

Atten 26 dB f Next Peak
Next Pk Right
1
r‘l‘ hqllflﬂlf"uﬂri *f'l J"Iﬁh ﬂ'ﬁ'ilmknhl“l 'uh‘ﬂih lll‘ll ||n.|"|"|\ﬁ I‘ll W h’lﬂ. iﬂﬁf‘l‘*,ﬂ\]‘l‘lil Ji|ll|'ﬂ,|ﬂ,|l|‘|ul.|l| J'I| N ext P k L e f t
|

! L

|
| b _
" w\* Min Search

! e

Pk-Pk Search

f
Marker E
2432580000 GHz il

More
leaf

=% Agilent 91:42:56 Dec 11, 2013 T | Peak Search

Next Peak

Next Pk Right

1

|’h"h'“"’f"a'1"*"L”"‘"-".'“"'u“u’w’L"-JW W |I"t'"nfJ‘q"|,.”p"r‘\"1“'f'1’1?"‘u‘»h-'":'"I.M"fh'”v"."l
| |

¢ i

| Next Pk Left
| |f|

“HMM'I M’ *". Min Search

e

Pk-Pk Search

|

2 466020000 GHz e

More
1 of 2

5 BH 3 kHz WUBH 10 kHz
Copyright 2000-2005 Agilent Technologies
Page 36 of 85




FCC ID: HDC1287567G1
IntertEk | C: 2250A-1287567G1

Spectrum Density Limit
M ode CH (dBm/3kH2z) (dBm/3kHz)

Chain A Chain B
L -7.21 -7.54

802.11n HT20 <8.00
M -6.80 -8.33

(single chain)

H -7.01 -8.02

Chain A, Channel L
4 Agilent 91:01:84 Dec 11, 2613 T | Peak Search

Atten 28 dB ¥ i Next Peak

Next Pk Right
%1) ] ] Mk ]
PRt M Wyt Next Pk Left
,I
‘ Min Search

Pk-Pk Search

E

Marker E
2 405350000 GHz o
More

1 of 2

#UE:H lm |'H:

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain A, Channel M

3 Agilent 01:03:23 Dec 11, 2013 T | Peak Search

Atten 26 dB f Next Peak
Next Pk Right
1
l|'|_."|'LJ]1'-,r',"J"v.F|l,'L-'"i'1'J'n"I;W;LL"|J'*""1"',"'”H‘|,I\“|| l{\l'lhf\f |_|\f“J‘4'l|'“i*~"hfl|'u’$'t’¢‘|ﬁﬁ1ﬁ\fw,ﬂ.ﬂ] Next Pk Left
Y
l~|
Min Search

Pk-Pk Search

Marker

Mkr » CF|
2.4441600080 GHz |
More

#UBH 10 kHz .

|Copyright 2000-2065 Agilent Technologies
Chain A, Channel H

22 Agilent B1:65:25 Dec 11, 2813 T | Peak Search
Next Peak

Next Pk Right

1
l'u‘|J’h’II|’1""J\"'h"‘l"ﬁ”.IFl"'-r'}‘"ﬂ"'”1"'u""‘l‘q"“*|l l|fh'l.~f‘~f‘|,|‘J‘1‘uﬂ4'I;'*:“u"h’L|‘|J'P'If'u1,"‘r‘J'r\t’M Next Pk Left
| n
l‘ﬁ M’iﬁ |

HWHW,‘J-I- Min Search

Pk-Pk Search

Marker |
Mkr 5 CF|

2.469720000 GHz §
~7.01 dBm i

A Hz = . , MH: 1af 2

s E #VBW 18 kHz :

Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain B, Channel L

<. Agllent B1:57:30 Dec 11, 2013 T | Peak Search

Atten 20 dB 7.54 dBn Next Peak
Next Pk Right

1
|h‘|4’|.-'l,'|"-':ﬁr'nl,ﬂ"l,l"r"'iﬂf'ﬂll'll HMn ||’lu1|*lJ'~I‘LI"lr'l‘J'.l'h"',"-"Ll‘l|‘|J'I-I'n’u‘,“‘i‘u",-\*...-'|ln¢|| Next Pk Left

MW’W’“ o Min Search

Pk-Pk Search

Marker
2.485370000 GHz

E
Mkr 3 CFE

More
A

=% Agilent 91:48:87 Dec 11, 2013 T | Peak Search

Next Peak

Hext Pk Right

1

lwun'rhwﬁ,u'u ‘,-Ir.}.ln i FWI JW "'I,"‘"l"|.'rL"| l|'L"[fl.|'U],I'I‘nl“‘l"l‘F'|r'Ih‘IIl-"Id'ﬁlll"ﬁlh'r'l"'r'.ﬁ “I|J|"‘I'| Next Pk Left

l\h

Min Search

Pk-Pk Search

|

Mkr > CFE:

e More
s BH 3 kHz #UBH 10 kHz .
|Copyright 2000-2085 Agilent Technologies
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FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Intertek
Chain B, Channel H

3 Agilent 01:46:83 Dec 11, 2013 T | Peak Search

Atten 28 dB 8.0, i Next Peak
Next Pk Right

o
|,.‘f,1rb.l'|||||'n,m l,J.Illn‘lulllu'lhnllhﬂll.lwl ."Id'\,t,'lu.l,!k.\l |M|.'P J'IIIH!W JI"'H']r"h'rF|.|"Ii""'|'|"'I|i~*|'"‘hﬂﬁ“r'|"l‘1| Next Pk Left

.\' |
J‘MMM 'MWMM“-‘{': Min Search

Pk-Pk Search

Marker |
2 455370000 GHz il
More
1 of 2

#WBW 18 kHz
|Copyright 2000-2005 Agilent Technologies

Spectrum Density Limit
M ode CH (dBm/3kH2) (dBm/3kHz)

Chain A Chain B

L -7.41 -13.50

802.11n HT40 <8.00
M -7.26 -10.28

(single chain)
H -8.86 -8.04
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain A, Channel L

% Agilent 01:07:17 Dec 11, 2013 T | Peak Search

Atten 26 dB f Next Peak

Next Pk Right

h'|'l"h'!.Ir!.4i'rii'h'l.'r4.H'l“\‘“ﬂ.ﬁl’!"ﬂ‘#ﬁﬂ'fqt [!.l'!.iif|l’h'A*rJJfl];'l"l'ﬂ'fl'ﬂ\'n!ﬂ!lrﬂ\w Next Pk Left
'I \

h\'mlllfﬁ""fh'ﬂ'ﬂ‘* Min Search

Pk-Pk Search

|
Marker |
Mkr 5 CF
2.429770008 GHz g
More
#yBW 18 kHz L
byright 2000-2005 Agilent Technologies
Chain A, Channel M
+ Aglent 610544 Dectl,cbls T | Peak Search
Atten 20 dB i Next Peak
Next Pk Right
1
nI,‘.\"hFA‘l.'fl'Ii"'|'FP“H"J"'J""M'l]""'ﬂTV.WH'I'Q [AvAvﬁﬂfn'Awrrnfh!\'A!.'hm\h.mﬁwn“-\m, Next Pk Left
|

Min Search

Pk-Pk Search

2.433560000 GHz

E
Mkr > CFE

More
1 of 2

#\/BH 18 kHz
pyright 2000-2805 Agilent Technologies
Page 41 of 85




Intertek

" i

Chain A, Channel H

i Agilent 81:11:35 Dec 11, 2613

h.I1.i.h1qAu'|lf;.l\1?.N.Iq1'l\*ﬁﬂli1'l*hj:mﬁfq [Alailﬂu'h\l.\ff‘rI"f*'I‘-?Al'ﬂ\tﬂ\‘v.\‘wu'*“\m

i

Marker
2.448560000 GHz

Chain B, Channel L

% Agilent 92:00:01 Dec 11, 2013

h¢pJF1‘#IkiTr"\ﬁﬂ.n'lﬁ“w.ﬂih“ﬁﬁ'ﬂm'rq [a!Ai!1’h*i'!#*#n]'nfl'#ﬁ‘rﬂwrﬁnim

J

Marker
2.438510000 GHz

#\EW 18 kHz
pyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

E
Mkr 3 CFE

More
Ians

_ T ;PeakSearch

Next Peak

Hext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

|

Mkr 5 CF

More
1aof 2




FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain B, Channel M

4 Agilent 92:01:48 Dec 11, 2013 T | Peak Search

Next Peak

Next Pk Right

Hext Pk Left

Min Search

Pk-Pk Search

E
Marker E
2.440330000 GHz Mkr > CFE
-10.28 dBm o

i 1 of 2

Chain B, Channel H

- Agkent0c3t6 Decdl, 013 T | Peak Search
| Next Peak

Next Pk Right

,Mmmﬂmu.m.wwmmﬂmmt ‘-Alr;sifn1n'gq.'a';Jr.1.u,,rwwfﬂ,,wm| Next Pk Left

! I"\ Min Search

H'*“"‘WH\MI,

Pk-Pk Search
Marker E
2.448560000 GHz Mkr 5 CF
-8.04 dBm —

i 1of 2

sYBH 18 kHz Sweep 5.7

Copyright 20008-2005 Agilent Technologies
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Intertek

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Spectrum Density Total Reading Limit
Mode CH (dBm/3kH2z) (dBm/3kH2z) (dBm/3kH2z)
Chain A Chain B Chain A +B
L -10.12 -10.03 -7.06
802.11n HT20 <8.00
M -8.41 -10.83 -6.44
(dual chain)
H -7.67 -10.35 -5.80
Chain A, Channel L
2 Agilent 02:50:42 Dec 11, 2813 T | Peak Search

Marker

Atten 280 dBE

1
|1|'|,I1,I‘lI'b"i'"'Jr'P‘I1'|J'l"|r'"|"1.Ir'i"l'4'|'“;'"J"!"»A*'\"‘J"'J'Il’tﬂ"| lf'-‘l*""\“ﬂ"?* |'1.”h"|"ul'I4"ﬂ'"1'Utu'q"M‘W",l‘u\l,ql
|

¥

2.414140000 GHz

-10.12 dBm

#YEW 10 kHz

Copyright 2000-2005 Agilent Technologies
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Next Peak

Hext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

|

Mkr > CFE:




FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain A, Channel M

3 Agilent 63:09:11 Dec 11, 2613 T | Peak Search

Atten 260 dB 1Bm Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker f
2439140000 GHz il
More
1 of 2

Next Peak
Next Pk Right
1
ln.J"a|1\"|||"l"n""'Il"'iqa'l'-'rl"qr],ﬂa"'trlufk"'l"ﬁ"' I""'-'.IJ"J'HI"I.J"| l["."V'l"'||'1'4'If1'\"qumhﬂf'q".l'lf"l'w FriA Next Pk Left
| |||||
Min Search

Pk-Pk Search

|

Mkr 5 CFE:

More
1 of 2

5 #BH 1@ kHz
Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain B, Channel L

3 Agilent 62:45:34 Dec 11, 2613 T | Peak Search

Atten 28 dB ! B Next Peak

Next Pk Right
1
|’\ﬁ;".Fu"u"."ﬁ"I'J‘n'\'L"'Wl“T 'rﬂ!'l'l|"n'l1"|"1"'|'f'r"'l'“|'| |'"u"i"!’“"|'”r“J'n“'u"'I"i"-"|"'-"v"i't"'-'"-""h'-"'.“-"ﬂ'r’u"u'|| .
i f
I H}:M Min Search
Wﬂy |
Pk-Pk Searchi
Marker Mkr 5 CFE:
2.405400000 GH=z g
-10.03 dBm
54 Gl More
#UBH 10 kiz .
2000-2005 Agilent Technologies
Chain B, Channel M
# Agient 02.46:51 Decll, 2013 T | Peak Search
Atten 26 dB 1 Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

|

2.439180000 GHz Mkr » CF|
More

#\BH 18 kHz 1of 2

|Copyright 2000-2005 Agilent Technologies

Page 46 of 85



Intertek

Chain B, Channel H
% Agilent 82:47:55 Dec 11, 26813

Atten 20 db

llﬂ'*.'x"»wfnfﬁ*-.h-'xm*u~'1nJu-*u'u'«wwwwll g
¥

/

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

T | Peak Search

Next Peak

Next Pk Right

Hext Pk Left

|

",

Min Search

”mw,

Pk-Pk Search

E
Marker |
Mkr 5 CF
2.455420000 GH=z g
-10.35 dBm
5 ¢ Gl 1r'h::]crg
: #UBH 16 kHz v
2000-2005 Agilent Technologies
Spectrum Density Total Reading Limit
M ode CH (dBm/3kH2z) (dBm/3kH2) (dBm/3kH2z)
Chain A Chain B ChanA +B
L -11.14 -13.52 -9.16
802.11n HT40 <8.00
M -11.18 -13.61 -9.22
(dual chain)
H -10.84 -13.99 -9.13
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain A, Channel L

4 Agilent ©3:12:82 Dec 11, 2613 T | Peak Search

Next Peak

Next Pk Right

Hext Pk Left

Min Search

" Pk-Pk Search

E
Marker Mkr > CFE:
2.4297/70000 GH=z g
-11.14 dBm
55 Gha More
#UBH 10 kiz e
Chain A, Channel M
& Agilent 83:15:04 [Dec 11, 2613 T § Peak Search
Atten 28 dB 1] Next Peak
Next Pk Right
1
Hext Pk Left

‘.,,nm'n1x»#.«mAvxm'wwrfr.w«m. ‘mwm\tw i

Min Search

Pk-Pk Search

i
\l
.mwﬂw’ﬁmw

E
Marker Mkr > CFE:
E

2.444740000 GHz

More
1 of 2

; #BH 16 kHz Sweep
Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IC: 2250A-1287567G1

Intertek
Chain A, Channel H

4 Agilent ©3:16:13 Dec 11, 2613 T | Peak Search

Atten 20 dB ' { Hext Peak
Next Pk Right

oy mw.ﬂmmjﬁwmmu.umq*m' o
| Min Search

| Pk-Pk Search

E

Marker f
2 459760000 GHz o
More

1 of 2

; Peak Search

Next Peak
Next Pk Right
o Next Pk Lef

| Hfafhn14vmmnﬁmﬁmwﬂmm ffFwHlrfh'n'#\¥f#1iniﬂwmm-nﬂiﬂw -

|_1H ¢| Min Search
W w‘

: F:Eru.\wm“ﬂ" Pk-Pk Search

AR E

5 | 2.414180000 GHz -

-13.52 dBm :
- GHz o
1aof2

z #\/BH 18 kHz
Copyright 2000-2005 Agilent Technologies
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Chain B, Channel M
% Agilent 02:42:51 Dec 11, 2013 T | Peak Search

Atten 26 dB 61 4B Next Peak
Next Pk Right
5 Next Pk Left

AN [f!;unrfr.'i'«#rauiﬁiﬂmmﬂw.mm," .
}r | Min Search

/

Pk-Pk Search

|

Marker Mkr 3 CF

2.445410000 GHz

More
1 of 2

Chain B, Channel H
=% Agilent 82:44:60 Dec 11, 2013 T | Peak Search

Next Peak

Hext Pk Right

Next Pk Left

Min Search

2.435380000 GHz §

-13.99 dBm
GHz

, #YEW 10 kHz Sweep |
Copyright 2000-2005 Agilent Technologies
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FCC ID: HDC1287567G1
IntEFtEk | C: 2250A-1287567G1

6. Radiated emission
Test result: PASS
6.1 Test limit

The radiated emissions which fall in the restridi@dds, as defined §15.205(a), must also
comply with the radiated emission limits specifie¢15.209(a) showed as below:

Frequency Field Strength Measurement Distance
(MH2z) (dBuV/m) (m)

30 - 88 40.0 3

88 - 216 43.5 3

216 - 960 46.0 3

Above 960 54.0 3

6.2 Test Configuration

VVVVVVVVVVVV -
S <
> EUT ]
g \Antenna mast Turn Table <

Test receiver
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6.3 Test procedure and test setup

The measurement was applied in a semi-anechoiclraihile testing for spurious
emission higher than 1GHz, if applied, the pre-afieplwould be equipped just at the output
terminal of the antenna.

The EUT and simulators were placed on a 0.8m higbde&n turntable above the horizontal
metal ground plane. The turn table rotated 360eak=syto determine the position of the
maximum emission level. The EUT was set 3 metesydvom the receiving antenna which
was mounted on an antenna mast. The antenna mpweadudown between from 1meter to
4 meters to find out the maximum emission level.

The EUT was tested according to DTS test procedukddB558074 D01 DTS “Meas
Guidance v03r01” (clause 12.0) for compliance t€CHZCFR 15.247 requirements.
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6.4 Test protocol

Mode 802.11b

ANT| CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level | (dB) Level {dBu'fm) (dB)
(dBuVim}) (dBuVim)
H 48250 33 6.2 471 E4({Note3) 69 PK
v 48250 61.1 6.2 549 74 -19.1 PK
v 48250 F95 £2 B33 54 07 AV
1 H 72390 421 -1.6 405 S4(Note3d) | -135 PK
v 72390 492 -1.6 47 6 54(Note3) 6.4 PK
H 9648.0 3b9 49 40.8 B54(Noted) | -13.2 PK
v 9644 5 394 49 443 54(Note3) 97 PK
H 4875.0 56.6 6.2 504 54(Note3) -36 PK
v 4875.0 646 5.2 B84 74 -15.6 PK
v 4876.1 B95 6.2 533 54 07 AV
AET 6 H 7307.0 431 -1.4 417 54(Note3d) | -123 PK
W 7307.0 507 -1.4 493 E4({Note3) 4.7 PK
H 97465 37T 50 427 54(Note3d) | -113 PK
v 97465 412 51 463 54(Note3) 7T PK
H 4927.0 E34 6.2 472 E4({Note3) 6.8 PK
v 4927.0 61.7 6.1 BREB 74 -18.4 PK
v 49239 558 5.1 27 54 -1.3 AV
11 H 7385.0 412 -1.0 402 B4(Note3d) | -138 PK
v 73835 49.0 -1.1 479 B4(Note3) 6.1 PK
H 98480 351 52 403 S54(Noted) | -13.7 PK
v 98485 374 53 427 B4(Note3d) | -113 PK
H 48250 519 6.2 457 54(Note3) 83 PK
v 4825.0 61.0 5.2 B48 74 -19.2 PK
ANT 1 v 48239 BB7 62 E25 54 -1.5 AV
B H 72350 412 -1.6 396 54(Note3d) | -144 PK
v 7239.0 476 -1.6 456.0 54(Note3) -8.0 PK
H 9648.0 36.1 49 41.0 54(Note3) | -13.0 PK
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Intertek | C: 2250A-1287567G1

9845.0 32.8 52 38.0 54(Mote3) | -16.0 PK

A 9618.0 3BT 49 40.6 Bd(Noted) | -134 PK
H 4876.0 51.8 6.2 456 54{Mote3) -84 PK
v 4876.0 61.8 £2 5Eb.B T4 -18.4 PK
A 48739 593 52 5341 54 -09 A
6 H 73155 445 -14 43.1 b4(Mote3) | -10.9 PK
v 7307.0 50.1 -14 48.7 54(Note3) 53 PK
H 9748.0 346 50 396 BEd(Noted) | -14.4 PK
V 9746.5 38.7 5.1 43.8 54(Mote3) | -10.2 PK
H 4927.0 49.6 £2 434 E4(Noted) | -106 PK
A 4927.0 60.2 4.1 541 T4 -19.9 PK
v 49240 586 6.1 525 54 -15 A
11 H 73835 43.1 -1.1 42.0 54(Noted) | -12.0 PK
A 73835 46.0 -1.1 449 54(Note3) 91 PK
H
v

9848.0 340 53 39.3 E4(Noted) | -14.7 PK
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Mode 802.11g

ANT| CH |Antenna| Frequency | Reading |Factor| Measure Lirmnit Margin |Detector
[MHz) Lawvel (dB) Lewvel (dBu’inn} (dB}
[dBuVm) (dBulim}
H 48250 525 -8.2 45.3 H4{Maote3) -T.7 PHE
L 4818.5 58.9 -8.3 52.8 Hd{Maote3) -1.4 PE
] H 72305 48.2 -1.6 44.8 54 {Mote3) -0.4 PK
W 72350 48.9 -1.6 47.3 54 {Mote3) 8.7 PK
H 265480 389 4.4 41.8 H4{Mote3) -122 PK
W 9653.0 40.6 50 45.8 H4{Maote3) -B.4 PHE
H 4878.0 548 -g.2 48.8 Hd{Maote3) -5.4 PE
W 4878.0 g3.7 -g.2 57.5 T4 -16.5 PE
48742 48 .4 -8.2 422 54 -11.8 AN
AMNT( 8 H T307.0 44 & -1.4 432 H4{Mote3) -10.8 PK
A W T307.0 525 -1.4 51.1 H4{Maote3) -2.8 PHE
H g748.5 0.9 5.0 44.9 Hd{Maote3) -8.1 PE
L 97550 425 52 477 Hd{Maote3) 8.3 PE
H 48185 58.0 -g.2 45.8 54 {Mote3) 4.2 PK
W 40270 a@g.2 -g.1 80.1 T4 -138 PK
4022 4 479 -g.1 41.8 54 -122 AN
1 H 73835 48.7 -1.1 45.8 H4{Maote3) -B.4 PHE
L 73835 541 -1.1 53.0 Hd{Maote3) -1.0 PE
H S848.0 35.5 52 40.7 54 {Mote3) -13.3 PK
W 28400 41.3 52 45.5 H4{Mote3) -7.5 PK
H 48250 48.0 -8.2 42.8 H4{Maote3) -11.2 PHE
W 48250 57.1 -8.2 50.9 H4{Maote3) -3.1 PHE
H 7238.0 41.0 -1.6 39.4 Hd{Maote3) -14.8 PE
1 W 72350 48.0 -1.6 47.4 54 {Mote3) 5.8 PK
H 265480 8.5 4.4 41.4 H4{Mote3) -12.8 PK
W 9653.0 425 50 47.5 H4{Maote3) 8.5 PHE
A::T H 4878.0 47 .6 -g.2 41.4 Hd{Maote3) -12.8 PE
L 4878.0 57.5 -g.2 51.3 Hd{Maote3) -2.7 PE
" H 73240 43.2 -1.4 41.8 54 {Mote3) -12.2 PK
W T307.0 50.0 -1.4 48.8 H4{Mote3) -5.4 PK
H 9748.0 35.0 50 40.0 H4{Maote3) -14.0 PHE
L g748.5 41.4 51 46.5 Hd{Maote3) -7.5 PE
11 H 48185 50.8 -g.2 53.8 54 {Mote3) -0.4 PK
W 4818.5 50.8 -g.1 53.7 T4 -20.3 PE
H 73835 51.0 -1.1 40.9 54{Mote3) 41 PE
W 73835 51.0 -1.1 48.9 54{Mote3) =41 PE
H 2848.0 ar4 52 42.8 54{Mote3) -11.4 PHE
W 08480 T4 53 427 54{Mote3) -11.3 PHE
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Mode 802.11n HT20

AMNT| CH |Antenna| Frequency | Reading |Factor| Measure Limmit Margin |Detector
(MHz) Lewel (dE) Lewel (dBu\im} (dB)
{dBu\ i) (dBuim)
H 4818.5 58.3 5.2 53.1 St ({Moted) -0.@ FE
W 4825.0 G0.1 5.2 53.9 St ({Moted) -0.1 FE
. H T247.5 s50.D -1.8 48.4 St ({Moted) -5.68 FE
W 72305 48.6 -1.8 47.0 S4({MNoted) -r.o PE
H 9EE1.5 388 4.9 447 B4{Mot=3) -8.3 PE
W 9EE1.5 41.3 5.0 48.3 B4{Mot=3) -T.7 PE
H 4824.5 58.2 5.2 50.0 F4({Mot=3) -0 PH
W 4878.0 G3.2 52 57.0 T4 -17.0 PH
H 4878.2 48.1 52 41.8 54 -12.1 AN
AMT| 8 W 73155 443 -14 42.8 F4({Moteld) -11.1 PH
A H 73240 524 -14 51.0 S4{Moted) -3.0 P
W 8T55.0 40.5 5.1 45 6 F4({Mote3) 5.4 PE
oT48.5 439 5.1 48.0 St ({MNoted) -5.0 FE
H 4827.0 55.4 5.2 48.2 St ({Moted) -=1.8 FE
W 4035.5 G3.8 5.1 57.T T4 -16.3 PE
H 40835.0 48.6 5.1 40.5 54 -13.5 AN
11 W T400.5 449 -1.0 43.9 B4{Mot=3) -10.1 PE
H 7375.0 48.2 -11 481 B4{Mot=3) -5.9 PE
W 88480 370 52 42.2 F4({Mot=3) -11.8 PH
8E48.5 41.0 53 48.3 B4 ({Moted) -T.T PH
H 48250 489 52 437 F4({Moteld) -10.3 PH
W 48250 585 52 52.3 F4({Moteld) -1.7 PH
H 7238.0 42 5 -18 40.8 B4({Mote3d) -13.1 PE
1 W 72220 506 -1.7 48.8 F4({Mote3) =51 PE
H 9548.0 358 4.9 40.7 F4({Mote3) -13.3 PE
W Q544 5 43.1 4.9 48.0 F4({Mote3) 5.0 PE
AET H 4878.0 48.5 5.2 423 54 {Moted) -11.7 PE
W 4878.0 58.2 5.2 53.0 54 {Moted) -1.0 PE
5 H T307.0 45.2 -14 43.8 54 {Moted) -10.2 PE
W 73155 51.3 -14 45.9 ({MNoted) 4.1 PE
H 8748.0 354 5.0 40.4 St ({Moted) -13.8 FE
W oT48.5 42 6 5.1 47.7 St ({Moted) 6.3 FE
11 H 4827.0 43.4 5.2 422 St ({MNoted) -11.8 FE
W 4827.0 58.2 4.1 531 Fd{Moted) -0.8 PH
H 73920 48.4 -1.0 47 .4 54 {Moted) 6.8 PH
W 73835 514 -1.1 50.3 54 {Mot=d) =37 PE
H ge48.0 338 5.2 381 4(Moted) -14.4 P
v gR48.5 va 53 43.2 Bd(Moted) -10.4 PK
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H 4825.0 454 | 6.2 3.2 54(Moted) | -14.8 P
v 4816.5 534 | -63 | 47.1 54(Noted) | 6.0 P
H 7236.0 /7 | 18 38.1 54(Moted) | -15.9 PK
1 v 7230.5 442 | 18 | 428 54(Noted) | -11.4 2
H 8648.0 35.0 4.9 309 54(Noted) | -14.1 P
v 8583 .5 376 4.9 42.5 54(Noted) | -11.5 P
H 4825.0 454 | 6.2 39.2 54(Moted) | -14.8 P
v 4816.5 534 | -63 | 47.1 54(Noted) | 6.0 P
ANT| H 7238.0 3|7 | -18 38.1 54(Moted) | -15.9 P
A+B v 7230.5 422 | 18 | 428 54(Noted) | -11.4 2!
H B648.0 35.0 4.9 38.9 54(Noted) | -14.1 P
v 8583 .5 376 4.9 42.5 54(Noted) | -11.5 P
H 4827.0 477 | B2 | 415 54(Moted) | -12.5 P
v 4827.0 58.1 .1 52.0 54(Noted) | -2.0 P
» H 7386.0 419 | 10| 400 54(Noted) | -13.1 PH
v 7382.0 485 | -10 | 475 54(Noted) | -6.5 P
H 8848.0 33.8 5.2 38.0 54(Moted) | -15.0 P
v 8848.0 346 5.3 309 54(Noted) | -14.1 P
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Mode 802.11n HT40

ANT| CH |Antenna| Frequency | Reading |Factor| Measure Limnit Margin |Detecior
[MHz) Leawel (dE} Lewel (dBuvim} (dBE}
[dBw\ o) (dBuion)
H 4858.0 48.3 -G 422 S{Mot=3) -11.8 o
W 4842.0 552 5.2 45.0 54({Mote3) -5.0 P
3 H T268.0 41.4 -1.8 30.09 54 ({Mote3) -14.1 P
W 7281.5 441 -1.5 42T S{Mot=3) -11.3 o
H SE28.0 359 5.0 40.8 54({Mote3) -13.1 P
W SEE8.0 368.4 5.1 41.4 54 ({Mote3) -12.68 P
H 4878.0 50.8 -2 446 S4{Mote3) -p.4 o
W 48768.0 58.2 6.2 52.0 54 ({Mote3) -2.0 PH
ANT 5 H T311.0 41.4 -1.4 40.0 54 {Mot=3) -14.0 P
A W T324.0 48.8 -14 45.4 S4{Mote3) -B.8 o
H 8T733.0 355 5.0 40.5 54 ({Mote3) -13.5 PH
W gTe5.0 38.5 5.2 43.F 54 {Mot=3) -10.3 P
H 4801.5 43 .5 -2 423 54 {Mote3) -11.7 P
W 4810.0 55.4 -G 48.2 S{Mot=3) 4.8 o
H T3as58.0 384 -1.2 38.2 54({Mote3) -15.8 P
@ W 73485 455 -1.2 443 54 ({Mote3) 0.7 P
H SeO08.0 3532 5.1 40.4 S{Mot=3) -13.8 o
W SE08.0 38.2 52 41.5 54({Mote3) -12.5 P
H 48440 45.0 8.1 38.8 54 ({Mote3) -15.1 P
W 4842.0 53.5 -2 47.3 S4{Mote3) -6.7 o
H T268.0 41.0 -1.8 5.4 54 ({Mote3) -14.8 PH
3 W T264.5 44 8 -1.8 43.3 54 {Mot=3) -10.7 P
H DE28.0 354 5.0 40.4 S4{Mote3) -13.8 o
W Sh28.0 TG 5.1 427 54 ({Mote3) -11.3 PH
H 4874.0 45.2 -2 20.0 54 {Mot=3) -15.0 P
A:T W 4884.5 55.0 -2 48.8 S4{Mote3) -5.2 o
5 H T30 40.1 -1.4 387 54 {Mote3) -16.3 P
W T324.0 47.7 -1.4 48.4 54 ({Mobt=3) -r.g o
H 27480 349 5.0 388 54 ({Mote3) -14.1 P
W 8748.0 359 5.1 41.1 54 {Mote3) -12.8 P
H 4810.0 54.2 -5.2 48.0 54 ({Mobt=3) -5.0 o
e W 4810.0 542 -1 48.0 54 ({Mote3) -5.0 P
H 73485 47 .1 -1.2 458 54 {Mote3) -BA1 P
W T348.5 47 .1 -1.2 45.9 54 {Moted) -BA1 PR
H ge08.0 351 5.1 40.3 54 {Mot=3) =137 PE
W g808.0 35.1 5.2 40.4 54 {Moted) -13.8 o
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H 48440 440 6.1 ar.a 4 (Moted) -168.1 PE

W 4850.0 48.8 6.2 427 54 (Moted) -11.3 PE

H 72668.0 8T -1.4 arA 54 (Moted) -16.49 PE

: v T2668.0 41.2 -18 307 S4{Moted) -14.3 PK

H 8628.0 346 5.0 306 S4{Moted) -14.4 PK

v $528.0 38.2 5.1 41.3 4 {Moted) 127 P

H 4878.0 40.5 8.2 43.3 54{Mot=3) -10.7 PK

W 4878.0 40.5 8.2 43.3 54{Mot=3) -10.7 PK

ANT " H 7311.0 423 -14 40.8 54({Not=3) -13.1 PE
A+B v 7311.0 423 -14 40.8 54({Not=3) -13.1 PE
H 8r48.0 4.2 5.0 36.2 54 ({Note3) -14.8 FE

W 8r48.0 4.2 5.1 38.3 54 ({Note3) -14.7 FE

H 4804.0 44.0 6.2 7.8 54{Note3) -16.2 FE

v 4801.5 48.5 6.1 43.4 5{Not=3) -10.8 PE

" H 7358.0 36.2 -1.2 28.1 5{Not=3) -15.8 PE

W 7A58.0 424 -1.2 41.2 54 (Moted) -12.4 PE

H ga08.0 340 5.1 40.1 54 (Moted) -13.4 PE

W ga08.0 34t 5.2 303 54 (Moted) -14.7 PE

Note: 1. Measure Level = Reading Level + Factor.
2. The test trace is same as the ambient noiseégsh&equency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the tepor
3. This limit applies for using average detectbthe test result on peak is lower than
average limit, then average measurement needpéiiermed.

Example: Assuming Antenna Factor = 30.20dB/m, Cabks = 2.00dB,
Gain of Preamplifier = 32.00dB, Reading level = ROWY.
Then Factor = 30.20 + 2.00 — 32.00 = 0.20dB/m; Meslevel = 10dBuV +
0.20dB/m = 10.20dBuV/m
Assuming limit = 54dBuV/m, Measured level Reapin10.20dBuV/m, then
Margin = 10.20-54 = -43.80dBuV/m
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7. Emission outside the frequency Band

Test result: PASS

7.1 Limit
In any 100 kHz bandwidth outside the frequency hanshich the spread spectrum
intentional radiator is operating, the radio fregeyepower that is produced by the
intentional radiator shall be at least 20 dB betbat in the 100 kHz bandwidth within
the band that contains the highest level of thee@power.

7.2 Test Configuration

X] Conducted method

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

X] Radiated method

FRP Dome T B |

Imiagm (Antenna Tower)

Antenna
m‘l_ EUT 1 D: s

Boem L :— qm —— - _
(Turntable) - iy

W (Srgund Plane Pre-Amplifier

Spectrum Analyzer| - gy [y +] [controlled—

Page 60 of 85



FCC ID: HDC1287567G1
IntEFtEk | C: 2250A-1287567G1

7.3 Test procedure and test setup

The Emission outside the frequency Band per RCE247(d) is measured using the
Spectrum Analyzer with the resolutions bandwidthesel00kHz, the video bandwidth

set at 300kHz, and the SPAN>>RBW.
The EUT was tested according to DTS test procediifi€DB558074 DO1 DTS Meas

Guidance v03r01” (clause 11.0) for compliance t&CHMZCFR 15.247 requirements.
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7.4 Test protocol

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Result Lim
Imit
Mode CH
. . (dB)
Chain A Chain B
L Pass Pass
802.11b M Pass Pass >20
H Pass Pass
Chain A, Channel L
Spurious Emission(30MHz-25GHz)
[—— Limi fine: -20 Reading Value |
30 f T
20 3
10 F
al
0 1
E
g -0
230 4 E
40 1
50 ]
-B0 E
70 I I I I
10 15 20 25
GHz
11n
I.ﬂ’ b
r y
(| ¥ )
= T i
55 /
L - ¥ !
= -
¥ | i w
X m !
& B i
F A
A / sy
ey e At T hw_w’"%'l |
a0
o
Lo
1310 2315 2330 1315 20 2335 10 4B O350 13535 E3E EwR IN0 2ETE DD 0385 J3900 3305 3a00 2405 3400 IS 30
Frgoezeaiblizh
No | Mark Frequemncy Maasure Leval Reading Laval Crear Limit Limit Facior Type
[MHz) {dBuVimj] {dBuY) {dB) {dBulim) (dB)
i 21386285 44,845 37.736 -17.355 74000 2.350 FE
2 230:0.000 41.775 321957 -32.335 74000 B 808 FE
3 - 2413.730 21615 82.131 N/A A o483 FE
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Chain A, Channel M

Spurious Emission(30MHz-25GHz)

[ Omiine 20 Feading value |
30 F j j j j RBW: 100k, VBW: 300k | 1
Sweep Time: Auto
o F ]
u]
RT3 E
E
g -0
=30 F E
a0
-=0 E
60 E
-70
5 10 15 20 25
GHz
Chain A, Channel H
Spurious Emission{30MHz-25GHz)
[—— Limit line: -20 Reading Walue |
a0 £ T
20 +
o ¥ 3
u]
=10 F 4
é -20
=003 E
e
R0 E
-70 t t t t
5 10 15 20 25
GHz
Ho
e——
T e
."" -\‘_
(= 1] e P \-._
E m :'/ \\.
a / [ i
= ¢ \
£ ' b
E Ehe s “““\u—"’““ i = 3
J \\NMMMM
| Al
i [ [ el 37
g o]
10 | I
50 HHEEA 1406 2450 3480 1962 4G HAGE SdE 240 2471 174 2476 2478 2480 2463 2464 J4p5T 2405 T490 2481 2424 340E 2453 2500
Freepoeney B Hz)
Ho | Mark Frequency Maaaurs Leval Reading Lewvel Ower Limit Limit Facior Typs
[MHz) {dBuVim] {dBuV} [dB) {dBasWim) (dB)
1 o 2462.015 S0.034 0. 719 NiA NA 2315 FE
2 2483.500 40.860 31.966 -33.140 74000 8.804 FE
3 2487600 41.184 33351 -31.836 T4.000 8813 FE
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Chain B, Channel L

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
0 f ' ' ' ' ' REVY: 100K, VBVY: 300K | |
Sweep Points: 280001
0% E
0
10 ]
:E -20
-
a0+ E
A0 F
-0 ]
-B0 3
70 t t t t
g 10 15 20 25
GHz
1o
3
i
o Vsl e N
z : '
i
= i
§ il Pt
I
an :
RIS L LB e oo VR PO BOUPY O e Pt
m A |
21.-' 1
il |
231073315 2320 2335 2330 I3F5 JA0  25E 1350 2355 2l 23A5 2370 255 250 1AS 230 2395 00 2405 0 415 M0
Freapneniy{iAHa)
No | Mark Fraquancy Maasurs Level Reading Leval Orwar Limit Limit Factor Typs
[MHz) {dBuVim}] {dBu¥) [dB) (dBauWim) (dB)
1 2386.835 EEE 1o 504 -35.555 74000 1.851 PE
F 2380000 35874 17066 -38.124 74000 8808 PE
3 L 2412025 B7.293 TE412 N/A KA B.881 PE
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Intertek

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Chain B, Channel M

dBm
()
(]

[—— Limitline: -20

Reading Value |

Spurious Emission(30MHz-25GHz)

REW: 100k, VEW: 300k

Sweep Points: 280001

20 25

GHz

Chain B, Channel H

dBm
%)
[

[—— Limitline: -20

Reading Value |

Spurious Emission(30MHz-25GHz)

25
GHz

2

1}

21450 452 2454 2455 2458 2460 4R34 WA 2468 MT0 2471 1474 6 T 240 MER 2484 3RS 3490 3400 2407 404 2485 3409 2500

x“"u\ : .
Mt

Fieayoecon: y (i Had

No

Mark Frequency

(MHz)

Maasure Leval

{dBuVimj|

Reading Laval
{dBuV)

Orwer Limit

{dB)

Limit

{dBuVim)

Facior

(d2)

Type

. 2462.100

88.330

T2.017

N/A

NA

9313

PE

el

2483 500

u,
=
®
Mo

-34.607

T4.000

B854

PE

i

1488275

i
i
(]}
on

4

-31.833

74.000

8.300

Page 65 of 85



FCC ID: HDC1287567G1
Intertek |C: 2250A-1287567G1
Result o
Mode CH t ('jrg')t
Chain A Chain B
L Pass Pass
802.11¢g M Pass Pass >20
H Pass Pass
Chain A, Channel L
Spurious Emission(30MHz-25GHz)
[— Cimitine: 20 Reading value |
Z .0
a0 F
40 F

-50
-60
-70

Lo LA Bt v

20

25

A0
56
Lo |
3310 1315 230 2325 P50 ERRE QMO TS 3500 1355 3360 28G5 RAD0. RUFE- 250335 130 205 300 05 2400 Mi5 M
Freqrezey{tiiz)
Ho | Mark Fraquancy Maasure Leval Reading Lavel Orear Limit Limit Factor Typse
[MHz) {dBu¥im}) {dBuV) [dB) {dBulimi) {dB)
1 2320.000 57.887 49.079 -16.113 T4.000 E.508 PE
2 241E.130 01558 B2.570 /A A EOoRE PE
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Intertek

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Chain A, Channel M

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
a1 ' ' ' ' ' [REW: 100k, VEW: 300K
Sweep Time: Auto
1m0+ Sweep Points: 280001
0
103 ]
E
-
303 ]
A0 F
-B0 3
70 t t t t
g 10 15 20 25
GHz
Chain A, Channel H
Spurious Emission[30MHz-25GHz)
| T e o i ke |
£
o i
w0 ?
=10 g
£ mi ]
Al i
0
@
'3
0 3 - = " q i ¥
5§ 10 1] n Fi
GHz
g
1
ey L —
i e
/ Y
m LY
Tl \'F‘ e
= i S S o
o6 <
E o oLy
% ﬂ:l At ""\.,-"_""-\-.—"_'\-,_\\_H__F_‘_V,_\*
£ o P
An
a
m
1o
2450 252 A5 1456 TA5R P40 JdfT WS4 PEE DRGE - 24TO 2T JdTE BTE 2dTEC A0 MeR 2484 JdBS 2400 MO0 24087 2404 2436 1483 2500
Frepreiny (i)
Mo | Mark Fraguancy Maasure Leval Reading Laval Orwer Limit Limit Factor Type
[MHz) {dBuWim] {dBu) [dB) {dBaim) {dB)
1 e 2468275 92046 B3.754 NiA A 2182 PE
2 2483.500 66,528 5T.634 -T.472 74.000 B854 PE
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Intertek

Chain B, Channel L

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
Sweep Ti Auto
10 F Sweep Points: 280001 | 1
0
RIS ]
E =
-
30 F ]
A0+
-A[0 q
.60 ]
70 t t t t
g 10 15 20 25
GHz
inn
dsirace e 8
B ,-"!
E rul I -f,r'{
? !
oA -
i t
=0 e
40
sappadearmabt il
0
i)
(8L} |
1310 3315 2130 2935 IO DEIL TR0 JRAG 2350 7355 25E0 REAS 2A70 REFE R0 2S5 23900 2105 DAA0 2405 40 M5 MM
Friapmoqey{tdHal
Mo | Mark Frequancy Maaawrs Leval Reading Laval Oreer Limit Limit Factor Type
[MHz) {dBu¥im) {diBuV) =] {dBuWim) (dB3}
1 2380.000 50188 50.380 -14.812 T4.000 2.208 PE
2 2418 405 20782 21.780 HiA Nia g.993 PE
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Intertek

Chain B, Channel M

FCC ID: HDC1287567G1

| C: 2250A-1287567G1

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
Sweep Ti Auto
10 F Sweep Points: 280001 |
0
-0 F 1
E
-
a0 1 ]
A0 E
-B0 4
70 } } } }
g 10 15 20 25
GHz
Chain B, Channel H
Spurious Emission(30MHz-25GHz)
—— Limitline: -20 —— Reading Value
20 + ' ' ' ' REW: 100k, VBW: 300k |
Sweep Time: Auto
10 + Sweep Points: 280001 | J
0
0 ]
E
-
30 ]
40 +
S50 3
-60 ]
-0 + + + +
5 10 15 20 25
GHz
110
._,_--_-m._--.x_._\v_d_,__..-—-—-—--'r--h.x
£ i i,
Y
- M,
o T
:é """---\-.\‘_“_,-.\\-H\ 3
:E. il l.\""---m'-qn.‘\L
o | g
& 50 1 -\‘H-__‘--"‘".m."-_-\k
"'v*"u‘"\—-..\
I -
40 |
: |
| |
1480 2453 2451 2456 BASG-RARD 462 2454 A05 2468 MT0-3ATI 34T 2475 2479 2480 346 T4Rq J4BS 2455 245081 2404 2406 1453 2500
Fregene{biiz)
Mo | Mark Fraquamncy Waaswre Level Reading Lavel Orer Limit Limit Factor Typs
[MHz) {dBuVim} {dBu¥} [dB) (dBuNim) {dB)
1 24468150 OL.005 i1.810 MNIA Na 0195 PE
2 2483500 &0.630 51.736 -13.370 T4.000 B.3%4 PE
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Intertek

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Result o
Mode CH tgg')t
Chain A Chain B
L Pass Pass
802.11n HT20
M Pass Pass >20
(Single Chain)
H Pass Pass

Chain A, Channel L

diim

| el e

Fomdrn Yok ]

Spurious Emission[30MHz-25GHz)

o

GHz

PTE b o 1
i / Y
T
! i
% ?"-F"‘""JF
2 M""’
j W‘fhﬁﬁw
5 Mf
i At s i
Al
an
4]
310 Z31 5 2530 133G EIA0CIERL 20 WS 33500 E355 X0 1G5 370 EETR . XSO0 -REESCCASA0 2305 2400 3405 3dle 415 2EE
P‘rn]'mrul;hﬂ[z:l
Mo | Mark Fragusancy Maaswre Laval Reading Laval Cresr Limit Limit Facior Typse
[MHz) |dBuVinn) (dBuV) [dB) {dBuVim) (dB)
1 2320.000 63.009 54201 -10.991 74.000 2.308 PR
2 2417.184 21056 B2.084 A A B972 PE
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Intertek

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Chain A, Channel M

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
Sweep Ti Auto
1m0 * Sweep Points: 280001 | ]
0
10 ]
E =
-
30 F ]
A0 %
&0 4 ]
.60 E
70 t t t t
g 10 15 20 25
GHz
Chain A, Channel H
Spurious Emission(30MHz-25GHz)
[—— Limitline: -20 Reading Value |
o i ' ' ' ' REW: 100k, VBW: 300k
Sweep Time: Auto
1m0 * Sweep Points: 280001
0
10 F ]
E
-
30 F B
A0 F
-B0 3
70 t t t t
g 10 15 20 25
GHz
1o
(J__ e R _,..—Hr\—"-_xﬁﬁ\\
£ / { ;
Fi | i, ¥ z
. o "m-h‘“'“_"*:.u
E T
& s = S
i B | O
L@
40
S0
=,
el
2450 2452 MES C145H M58 A0 TA62 4 MER AR M0 247070 14TL BT MR- AN 202 2409 4B 24001400 2407 240d 4063409 280
Freapreiey (Pl Hal
Mo | Mark Fragquency Maasure Laval Reading Lavsl Creer Limit Limit Factor Type
[MHz) |dBuWim] {dBu¥) [dB] |dBuVim) (d8)
1 " 2466400 D1.B8E B2.650 MNiA KA 210 PE
2 2483.500 60 366 &0.472 -4.634 T4.000 £304 PE
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Intertek

Chain B, Channel L

FCC ID: HDC1287567G1

| C: 2250A-1287567G1

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
o F . T T T
10 +
0
-0 F ]
E
=
30 F E
A0 F
-A0 4
B0 ]
70 t t t t
g 10 15 20 25
GHz
BEAi]
|'_'_._w‘_"" —'—"——-\.I
£d 3."' L]
el T 7
i ! e
:‘: i J‘_-‘.H-uf""'
§ s W’Iw
40 g
mmwﬁﬁww
i
bt}
1
210 235 280 AR5 210 2335 RO 2ME JRRD HM55 2560 DS 2370 Q5TF R0 XARS YAA0 2395 D400 2405 2410- - 2415 b ory
Freapoecoy (At}
No | Mark Fraquancy Maasure Level Reading Leval Orwar Limit Limit Factor Typse
[MHz) {dBuVim}] {dBu\) [dB) (dBuWim) (dB)
1 2390000 63.734 54926 -1 266 4000 3.808 PE
) by 2416.176 0004 81.050 NiA) A Baz4 PE
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FCC ID: HDC1287567G1

Intertek | C: 2250A-1287567G1

Chain B, Channel M

Spurious Emission(30MHz-25GHz)

dBm

[—— Limitline: -20 Reading Value |
Sweep Ti Auto

0 ¥ Sweep Points: 280001 |
0
-10 F 3
=20
30+ E
40 +
&0 W
E0 E
=70 + + + +

g 10 15 20 25

GHz

Chain B, Channel H

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
Sweep Ti Auto
10 F Sweep Points: 280001 | 4
0
0+ E
E =20
-
a0+ E
a0 F
B0 ]
70 t t t t
g 10 15 20 25
GHz
10
'f.— e ——— Pl --ﬂm.-qr.\
wmo b
- L
Py -
3 T | e &
o
i o |
% o | *"'\.—M
|
40 | |
f |
o] | |
|
o | |
1o |
2450 2252 25 2456 M50 2460 1462 2L D46 - ZA6E - 24700 2471 24T 4TE - BTE - MA0 0 dER dAq J4BG 2409 MO0 D491 3404 2408 3499 2500
Py (i Hz)
Ho | Mark Fraquency Maaswrs Leval Reading Leval Orwar Limit Limit Facior Type
[MHz) {dBulim] {dBul} [dBE) {dBaulim] {d8)
1 b 2467.575 20.000 20.794 N/A NA 0 20b FE
2 2483.500 63.284 34.380 -10.714 T4.000 g.504 PE
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FCC ID: HDC1287567G1
Intertek .
IC: 2250A-1287567G1
Result Lim
Imit
Mode CH (dB)
Chain A Chain B
L Pass Pass
802.11n HT40
M Pass Pass >20
(Single Chain)
H Pass Pass
Chain A, Channel L
Spurious Emission(30MHz-25GHz)
[—— Limitline: -20 Reading Value |
o § '
10 F
0
10 3
E ™
1=D 1=5 2=D 25
GHz
1t
R e ——n
f W
[=1] i
g i LI A .ru-'lll
= = e Ll
% i ﬁ'\“""\" #mﬁ* e
&
= MVJ.-W'#
an e e b
,AWM“-‘M
n
b ]
i
3319 3330 2530 2540 1353 2360 2370 f 2350 2400 2410 2430 2430 24400
Frequezey{tiz)
Ho | Mark Fraquency Maasure Leval Reading Level Crear Limit Limit Factor Type
[MHz) {dBulimn) {dBuV} [dB) {dBulim} dB)
1 2386.050 61.613 52.751 -12.387 74000 B84 FE
2 2320.000 59,630 50822 -14.37% T4.000 2.8208 FE
3 s 2437.725 E0.115 T9.781 N/A KA 0334 FE
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Intertek

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Chain A, Channel M

Spurious Emission(30MHz-25GHz)

[—— Limitline: -20 Reading Value |
20 % ' ' ' ' REW: 100K, VBW: 300K
Sweep Time: Auto
0+ Sweep Points: 280001
0
0 3 E
E -20
=]
= 4
g 10 15 20 25
GHz
Chain A, Channel H
Spurious Emission{30MHz-25GHz)
[—— Limit line: -20 Reading Walue |
20 F ' RBW: 100k, VBW: 300k
1o+ Sweep Tirpe:Autn E
Sweep Points: 250001
0
0 F E
g -20
=
= 3 F E
_AD T
-850 4
_B0 K
-70 t t t t
5 10 15 20 25
GHz
1o
|
— ___—F"--—V—\--I—\-—"-"\-\.‘-" -'_._'_-\—_,__.u-l--\_\_\.
el '\._\
m i . 7
o
% ‘l""""’j F‘Hﬁ“mw
= A | W‘ﬁ.mm
& |
A |
o |
@l
i |
4= 35 440 443 2450 ;55 bt 11 b L 2470 TS 30 485 2480 HIE 2500
Firqrezey{MHz)
Mo | Mark Fraquency Maasure Leval Reading Laval Orear Limit Limit Facior Type
[MHz) {dBu¥im) {dBuV¥] (dB) {dBauVim) (dE)
1 . 2467 660 B7.235 TR.021 HiA KA o204 PE
2 2483500 635241 56.347 -3.750 74000 g.804 FE
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Intertek

Chain B, Channel L

FCC ID: HDC1287567G1

| C: 2250A-1287567G1

[—— Limitline: -20

Reading Value |

Spurious Emission(30MHz-25GHz)

I = . . .
10+
0
-0 F 4
E 20
[==]
® ot E
T
-A0 4
-E0 ]
70 } } } }
5 10 15 20 25
GHz
1n
:I__-\._ -"_'_"_"“‘._il-'_\'ﬂﬂ"'"""ﬁ\
£ |
II
m 1
g 1 ;) A, .:"Ir
; A i
é il sl |
s gcreAmn |
mM |
i |
. |
10 !
13300 5330 e ] et 1350 1360 G570 e | 2400 00 410 45 B E] 2400
Freapmerey (b Han
Ho | Mark Fraquency Mazsurs Leval Reading Laval Orear Limit Limit Factor Type
[MHz) {dBul¥im) {dBu¥} [dB) {dBulim) d8)
1 2386.115 60.825 51.964 -13.175 74.000 2.861 PE
2 2380:000 58.674 40,8466 -15.326 T4.000 8.308 FE
3 L 2418460 B7.010 77808 HNA H/A oIl FE
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Intertek

Chain B

, Channel M

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Lot e 18K

Spuriaus Emission[@0MHI-Z5GHZ)

Hwhslng Ve

GHe

Chain B, Channel H

Lardl i - 35,55

Eeadng vake |

Spurious Emission[30MHz-25GHz)

. b, VITWE Biel |

i B s
wigEp Peinin 2001

o
1
/_""‘v—‘_""'_"""""—\.—_._-l—n'l"__ ’a--nll-t--—-\_._n_--n...__.. ¥,
=il !
I 1I“"-.
I "
n "
E ‘nfll‘“ ‘.\»‘.r"\‘
= L
é & M
5w
4
an
ol
il
a3 2435 2440 2445 2450 455 M0 CAES 2470 75 2480 2405 2430 a5 2500
Fia oy [PAHa)
Ho | Mark Fraquancy Maasure Leval Reading Level Crear Limit Limit Factor Type
[MHz) {dBuVim) {diBaV) [dB) {dBuWim) (dE)
1 2468.080 B6.876 T7.680 NA NA 155 FE
2 2483.500 64.307 55413 BG83 T4.000 B.204 PE
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FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Intertek

Result Limit
mi
Mode CH . (dB)
Chain A+B
802.11n HT20 L Pass
>20
(Dual Chain) H Pass
Channel L
Ho
I |
=) I..'I : I"n,
= T ¢ i
% fil _I;"‘
i AT
" M“’Jf |
i A T T et .
o '

.1

in |

0910 (EA5 L0 I35 B0 135 2D 2ME 0350 59550 a0 OmS A0 IR 50 DN 1390 2905 B0 3405 D40 BAS. 34
Fiapoecnnsy [ Ha)
o | Mark Fraquency Maaaure Laval Reading Lawel Oresr Limit Limit Factor Typs
{MHz) {dBu¥im}] {dBuV} {dBj) {dBuim) (d8)
1 230,000 48.147 38.339 -25.853 74000 B.808 PE
2 2414048 20.355 §1.438 HiA NA 2018 FE
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FCC ID: HDC1287567G1

Intertek | C: 2250A-1287567G1

Channel H

. ..ﬁhp—\/"'\;“-h__lr_" e e
J \
0 :‘"ﬁ X
7 L i
= s i
: o
= ) | IB""\*‘M
| w
40 |
P |
|
xl 1
to |

2050 2452 3540456 J4SE 2460 2467 A4 A6 268 W0 2471 24T4 TG T 24R0 MEX 2484 J4BS 2482 400 24081 o4 2405 2459 2500

Fierpoeiey(H)
Ho | Mark Fraquancy Maaaure Leval Reading Laval Crear Limit Limit Factor Type
[MHz) {dBuVim] {dBu¥) [dB) {dBauim) {dE)
1 2457400 02,588 83.333 HiA Hi4 0354 PE
2 2483500 58.251 48357 -15.748 T4.000 §.594 FE
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FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Intertek

Result Limi
Imit
Mode CH
. (dB)
Chain A+B
802.11n HT40 L Pass
>20
Channel L
1to =
.,-ﬂﬂmn""“““'uw"_*u""*“m
Bl ] |
e Ir'l
Bl : {
= T "
E 0 ¥ uﬂ'*'r»j
an .—Mﬂ
MWMM
A
il
i} |
2310 2330 2330 2540 FEL] 1360 2570 A 25001 O 410 4 2430 e
Feapoeey! (A Hz)
Ho | Mark Fraguancy Maasurs Leval Reading Laval Orwer Limit Limit Facior Typse
[MHz) {dBu¥im} {dBul) [dB) {dBulim) {dB)
1 21354.945 51841 43 044 -11.058 74.000 B.8TT FE
2 2380.000 51377 421,560 -22 623 T4.00% 8.808 FE
3 \z 2420.53% BD.126 TR E37 HiA A 2.182 PE
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IﬂtEI’tEk FCC ID: HDC1287567G1
IC: 2250A-1287567G1
Channel H
1o
i
MI'M_W.V‘WW“'#W-J_’K'H
(2] | L
i 5

el f Y
L = N

40

E

o

1}

2430 35 440 2445 2450 458 ED 2465 2470 TS a0 2485 2480 2435 250

Freqpoemey () ]
Ho | Mark Fraquency Maasure Level Reading Level Orear Limit Limit Factor Type
[MHz) {dBulim]) {dBuY) {dB) {dBulim) (d=)

i - 2468.255 88.734 79542 N/A MNA 2192 FE
2 2483.500 57.753 48.850 -16.247 74.000 2.894 FE
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Intertek

8. Power line conducted emission

FCC ID: HDC1287567G1
| C: 2250A-1287567G1

Test result: Pass
8.1 Limit
Conducted Limit (dBuV)
Frequency of Emission (MHz
QP AV
0.15-0.5 66 to 56* 56 to 46 *
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
8.2 Test configuration
EUT
. Peripheral |
i devices i _
| LISN | LISN EMI receiver

X For table top equipment, wooden support is 0.8ight¢able

[ ] For floor standing equipment, wooden support 1srOheight rack.
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FCC ID: HDC1287567G1
Intertek | C: 2250A-1287567G1
8.3 Test procedure and test set up

The EUT are connected to the main power througheaimpedance stabilization network
(LISN). This provides a 50/50uH coupling impedance for the measuring equignigre
peripheral devices are also connected to the nwirepthrough a LISN that provides a
50Q/50uH coupling impedance with &Xermination.

Both sides (Line and Neutral) of AC line are chetk® maximum conducted interference.
In order to find the maximum emission, the relapesitions of equipment and all of the
interface cables must be changed according to AMSL4 on conducted measurement.
The bandwidth of the test receiver is set at 9 kHz.
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FCC ID: HDC1287567G1

Intertek | C: 2250A-1287567G1

8.4 Test protocol

Line L

Lewel [ARul)

o

-0

=]
nis L il 1]

Fraquency Wz )
No | Mark Frequency Measura Leval Reading Leval Crvar Limit Limit Factor Type
{MHz) [dBu¥) [dBuV) {dB} [dBuV} {dB)

1 0.170 40038 30,187 -24.923 654060 0851 QP
2 0170 1E447 18.5%6 -26.514 34060 0.851 AN
3 0.178 32.053 22198 32525 64578 9855 QP
4 0.178 13.785 3830 40793 54578 0835 AT
5 0206 36.228 26.367 -27.137 63365 9861 QP
& 0.206 27.75% 17.8%8 -25.606 53365 9.851 AV
7 0174 36.461 26.5%1 -24:534 60.906 0BT QF
8 0274 28090 18,220 -21.897 500046 9.870 AV
9 4804 35.513 25.663 -20477 56.000 340 Qr
10 4994 29.223 19363 -16.777 46.000 9850 AV
11 7338 38500 28758 -21.301 60000 2840 Qr
12 2 7.338 33.565 23525 -16.435 50,000 2.940 AV
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IntEFtEk FCC ID: HDC1287567G1
| C: 2250A-1287567G1
Line N
£
B
|
:
o
=G
=&
015 L 10 =
Fraquency BHr)
No | Mark Frequency Measurs Laval Reading Level Crvar Limit Limit Factor Type
{MHz) [dBuY) {dBuV) {dB) [dBuV) (48]
1 0162 40.287 30.302 -25.074 65361 0986 Qr
2 0162 15029 15043 -30.332 3536 0.038 AN
3 0184 35.061 25138 -28.802 63.864 2824 Qr
4 0154 18.726 £.202 -35.138 53864 0924 AV
5 0.238 3B11% 28201 -24.047 62.166 2910 Qr
1] 0238 30.781 20.862 -21.385 32.166 agle AN
7 4314 34.163 24004 -21.837 56.000 10.070 Qr
8 * 4314 17.650 17.580 -18.341 46.000 10.070 AN
9 5318 36.034 25810 -23.966 60.000 10.124 Qr
10 5318 10626 12572 -20.304 30800 10.124 AN
11 6480 36.018 25831 -13.932 60.000 10.197 Qe
12 6.490 bl 19.573 -20.230 30.000 10.187 AN
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